FUEL SYSTEM FOR DUCATI DIAVEL CARBON 2012

FUEL SYSTEM for Ducati Diavel Carbon 2012
 
(1)  77150398B
SCREW (PACK OF 10)
 
(2)  59023507A
HOSE, FUEL HIGH PRESSURE
 
(3)  28040301A
INJECTOR
 
(4)  88610961A
O-RING
 
(4)  88610961A
O-RING
 
(5)  77156398B
SCREW TCEIF M5X12 (PACK OF 5)
 
(6)  75810432A
HOSE GUIDE (PACK OF 2)
 
(7)  77210621A
SCREW TEF M5X16 (PACK OF 5)
 
(8)  16024001C
FLANGE
 
(9)  88650431A
GASKET
 
(10)  42520011A
FILTER
Part number Description
# 1
77150398B
SCREW (PACK OF 10)
# 2
59023502A
59023507A
HOSE, FUEL HIGH PRESSURE
# 3
28040301A
INJECTOR
# 4
88610961A
O-RING
# 5
77156398B
SCREW TCEIF M5X12 (PACK OF 5)
# 6
75810432A
HOSE GUIDE (PACK OF 2)
# 7
77210621A
SCREW TEF M5X16 (PACK OF 5)
# 8
16024001B
16024001C
FLANGE
# 9
88650431A
GASKET
# 10
42520011A
FILTER
Here are all the parts relating to the FUEL SYSTEM of your 2012 Diavel Carbon. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...